Photocatalytic Oxidation of N-Nitrosodimethylamine
by UV-LED Light

Major Qualifying Project completed in partial fulfillment
Of the Bachelor of Science Degree at

Worcester Polytechnic Institute, Worcester, MA

Submitted by:
Amy Kampa

This report represents the work of two WPI undergraduate students submitted to the faculty as
evidence of a degree requirement. This report is similar to the report submitted by Peishan Wang
as the two students completed Chapters 1 - 5 of the project together.

Professors John Bergendahl and Robert Thompson, Faculty Advisors

April 30, 2015



Abstract

The detection of harmful trace organics in drinking water is becoming an increasing concern as detection
technologies become more accessible and widely available. N-nitrosodimethylamine (NDMA) is a
[...]
Future laboratory research is recommended to gain more data points for better treatment
efficiency analyses. A control test of UV treatment without TiO- is needed to better prove the superiority
of the combined UV- TiO. method. Anatase at 1000 mg/L should be tested to verify the previous studies
of optimal concentration for photolysis with TiO,. Testing an identical procedure using a mercury
powered lamp is recommended. The GC measurement variability should be addressed and planned for as
much as possible. Scheduled fiber replacements are recommended with a new standard curve developed
after each fiber replacement. Additionally, syringe filters with larger pore size such as 45 um may
improve sampling ease.

As detailed in Chapter 2, NDMA is a major concern for the health of all consumers. With
drinking water regulations expected in the near future, this project and others like it are necessary to
determine economical treatment methods for NDMA removal.

44



Chapter 6: To what extent will NDMA in wastewater effluents impact

drinking water from major rivers in the US?

The goal of this chapter was to investigate the presence of NDMA in surface waters that are used
as major municipal drinking water sources. An evaluation of the associated risk was also conducted.
Occurrence of NDMA was estimated by drinking water disinfection methods, upstream wastewater
influence, and data from several source water studies that measured NDMA or industrial impacts for
source waters. The increased cancer risk associated with NDMA was estimated for each of the four
reference locations. In conclusion, areas for further study were identified and the alternatives for
preventing NDMA were discussed.

6.1 Sources of NDMA in the Environment

NDMA impacts the environment as a result of industrial and municipal wastewater applications.
Underground, it may be naturally attenuated by biodegradation, and UV photolysis and volatilization are
degradation methods in surface waters and air. In deep soils it is expected to break down in a few months,
but in groundwater, adsorption to soils has been determined insignificant for reducing NDMA. Industrial
sources can contribute significant concentrations of NDMA to the air, water, and soil. Groundwater
recharge by water reuse utilities became a concern as an unanticipated result of a 1998 investigation of
drinking water wells in Sacramento, California spurred by industrial contamination (Siddiqui et al., 2004).
More difficult to detect and less-studied is the impact from its formation as a DBP in municipal
wastewater plants. This paper focuses on the impact of NDMA from wastewater and water recharge
applications rather than from industrial sources due to their universal presence and emerging concern.

6.1.1 Industrial Sources

As discussed in the Background chapter, industrial sources include rocket fuel byproducts,
tanneries, rubber industries, dye manufacturers, fish processing facilities, and foundries (EPA, 2014d,
“Technical Factsheet - NDMA). Its persistence at high levels in groundwater near rocket fuel sites, as
high as 20,000 ng/L off site and 400,000 ng/L on site, suggests a large impact on the environment from
this industrial source. Chloramination of wastewater containing nitrogenous organics has been found to
form NDMA (Mitch & Sedlak, 2002). A study by Le Roux et al. tested the reactivity of anthropogenic
nitrogen-containing compounds with monochloramine and found significant formation of nitrosamines
including NDMA (Le Roux et al., 2011). The study identified wastewater containing tertiary amine
herbicides (diuron, isoproturon, and trifluralin and pharmaceuticals (such as ranitidine) with NDMA
formation. Industrial exposure to volatile nitrosamines in the “Ashland” process for core-making has
been studied, but the level of NDMA present in foundries wastewater discharges or leachate from sludge
waste has not been specifically identified (Ducos et al., 1988).

6.1.2 Water Reuse

Utilities using potable water reuse are of high concern regarding NDMA contamination (Sedlak
et al., 2005; Mitch et al., 2003). Reused water can directly impact drinking water sources. California
utilizes water reuse most extensively in the world (Sedlak et al., 2006). Figure 19 below shows the
breakdown of California’s annual 19.5 m®/s of reused water applications, accounting for 10% of its

45



municipal wastewater effluent. With irrigation uses and groundwater replenishment uses accounting for
80% of the reused water applications, water from water reuse systems directly impacts the environment.
Several water recycling plants have installed UV treatment systems after reverse osmosis treatment,
however, the dose required is an order of magnitude higher than UV treatment for its typical use in
wastewater disinfection. To reduce the cost, in a report for the WaterReuse Foundation, Sedlak et al.
suggested methods of decreasing NDMA precursors in wastewater treatment processes instead of treating
NDMA itself (Sedlak et al., 2006).

m Agricultural irrigation m Landscape irrigation m Groundwater replenishment

Industrial supply m Other uses

Figure 19: California water reuse applications (generated with data from Recycled Water Task Force,
2003)

Locations of groundwater recharge in relation to drinking water wells is important in identifying
the potential level of NDMA in drinking water. NDMA degradation in groundwater is possible if proper
microbes are present. A study of NDMA in a groundwater remediation system in Colorado showed that
natural biodegradation by Pseudomonas sp.may occur in both aerobic and anaerobic conditions
(Gunnison et al., 2000). The degradation over 30 days was 30-60% at a biological concentration in the
range of 50-500 pg/kg. Another study found that the strain ENV425 can use NDMA as a primary
nitrogen source and can degrade NDMA to ng/L concentrations from levels initially in the pg/L range
(Fournier et al., 2009). Rhodococcus ruber was identified as a similar strain that could also potentially
degrade NDMA. This study was a laboratory study and did not identify a treatment time for a natural
system.

46



Arizona, Florida, Virginia, Colorado, South Carolina, and Texas also use indirect water reuse
(Sedlak et al., 2006). The impact of NDMA in water reuse applications in these states can be considered
similar to California and requires further assessment outside of this study.

6.1.3 Influence of Wastewater Discharge on Trace Organics in Water Bodies

Water discharged from municipal WWTPs can contribute NDMA to lakes in measurable amounts
and can also make up a significant amount of river flow. In 1980 it was estimated that during low river
flow conditions, 7.7 million people in the United States are served by utilities that use up to 50%
wastewater (Swayne et. al., 1980). With the current elevated concern surrounding trace organics such as
pharmaceuticals and DBPs, an increasing number of studies have been completed in recent years to
expand knowledge of impacts on natural systems and human health.

Due to the large number of possible trace organics in wastewater, a practical method for
determining their presence in water bodies is through indicator compounds, or compounds with an
occurrence at least five times higher than their detection limit that can indicate the presence of other
compounds with similar chemical structure and degradation characteristics. A study by Dickenson et al.
reported on the impact of trace organic chemicals in municipal wastewater effluents on receiving streams
(Dickenson et al., 2011). Ten full scale conventional wastewater treatment facilities, shown in Table 10,
were sampled to determine the trace organics discharged to rivers. The locations of these sites were not
disclosed. Shallow streams and those with low retention times (<17 hours) were most impacted. Results
from monitoring at the ten facilities led to the identification of 52 indicator compounds with a common
occurrence around five times higher than their detection limits.

Table 10: WWTPs monitored (Dickenson et al., 2011, p.1201).

Facility (Capacity, mgd |ML/day |Disinfection mechanism |Nitrifying # Sampling events
1 40 151|{Chloramine Partly 2
2 ] 23|Chloramine Mo 2
3 2.5 9.5|Chloramine Partly/denitrifying 1
4 20 76|0zone Yes 2
3 88.5 335|UV irradiation Yes 4
6 14 53|Chloramine Yes 1
7 21 79|Chloramine Yes 1
8 15 57|Chlorine Yes/denitrifying 3
g 25 95 M/ 8 Yes/denitrifying 2

10 5 19|UV irradiation Yes/denitrifying 2

After identifying the indicator compounds, Dickenson et al. calculated the detection ratio (DR)
developed by Sedlak et al. (2004). The DR is a quantification of the ability to measure the change in

47



concentration of a compound if it is initially close to the detection limit. The concentration of the
compound is considered relative to the limit of quantification (LOQ) as the following:

[Concentration] meqian
LOQ

DR =

The study used data gathered by Sedlak et al. for the assessment of NDMA in treated wastewater
in samples from seven municipal wastewater treatment plant effluents between August 2002 and April
2004 (Sedlak et al., 2005). All seven plants used conventional activated sludge and chlorination for
disinfection. NDMA had a median DR of 19, meaning that the median concentration was 19 times higher
than the 2 ng/L detection limit specified in the GC/MS-MS method developed by Mitch et al. ((Mitch et
al., 2003, as cited in Dickenson et al., Appendix). Of the other indicator compounds identified,
Acetaminophen, Bisphenol A, Gemfibrozil, Meprobamate, and Sulfamethoxazole had the highest DR
values. The presence of these indicator compounds could provide evidence of NDMA present in the water
body.

The type of disinfection used is also important in classifying the impact of NDMA in natural
waters. Table 10 above shows that half of the facilities evaluated used chloramination and one used
chlorine with the others using ozone or UV irradiation. Dickenson et al. cited previous studies focusing
on the type of disinfection and formation of or removal of trace organics. Chloramination and UV
irradiation have been associated with insignificant removal of trace organics (Drewes, 2008). Ozone can
cause oxidation of some trace organics. Chlorine as hypochlorite (HOCI) reacts selectively with certain
functional groups including ammonia. Chloramine (NH2CI) is an intermediate in the UDMH formation
pathway for NDMA (Mitch & Sedlak, 2002).The presence of trace organics including NDMA can be
estimated based on the presence of the easiest-to-measure indicator compounds and classification of the
type of disinfection.

Natural attenuation mechanisms and the location of drinking water influents from rivers in
relation to WWTP discharges is an important factor in determining the extent of NDMA risk. Dickenson
et al. analyzed monitoring data gathered by Lin et al. in 2006 for trace organics in highly impacted
receiving waters at two sites of the Santa Ana River in Southern California (Lin et. al., 2006). Table 11
below outlines the level of wastewater impact on the river sites.

Table 11: River assessments to evaluate natural attenuation mechanisms (Lin et al., 2006)

: . . vt vee .. |Percentof River Flow | .
River Site |WWTP Size [Treatment Method |Nitrification Disinfection
as Wastewater
1|150 ML/day |trickling filter No 100% |Chlorination + dechlorination
2|375 ML/day |activated sludge Yes 35%|Chlorination + dechlorination

48



Indicator compounds were measured in the two rivers at the WWTP discharge locations and at
downstream locations. The indicator compounds were measurable recalcitrant, photolabile, and
bioamenable compounds measured to identify any mechanism that could degrade other trace organic
compounds. Among these, NDMA can be classified as photolabile by UV photolysis and potentially
bioamenable if proper bacteria are present. Most of the compounds studied by Lin et al. were not
naturally degraded in the distance traveled in any of the travel times tested (5, 6, 12, and 17 hours), but
the photolabile indicators were degraded enough to make the mechanism plausible in site 1. This
information is helpful to understand the potential for natural degradation of NDMA in rivers.

6.2 Estimating NDMA Impact in the U.S.

As referenced in the Background chapter, NDMA in surface waters and drinking water influents
has been monitored in several studies, but these studies only represent a portion of the wastewater
facilities in the US and abroad. To extrapolate the extent of impact, major wastewater treatment facilities
were located and the type of disinfection was identified. Key water sources were identified by the
serviced populations. In this section, the methodology is described and then the process is carried out.

6.2.1 Identifying Reference Rivers and Cities

Major rivers serving as drinking water sources in the United States were identified. Those with
the most data available were chosen as reference rivers and major cities using the river as source water
were identified. These reference rivers and cities, shown in black in Figure 20 below, include the Potomac
River (Washington, D.C.), Delaware River and Shuyllkill River (Philadelphia), Mississippi River (Twin
cities of Minneapolis and St. Paul, MN), Columbia River (Richland, WA).

Figure 20: Reference rivers and cities (edited from original map: Family Search, 2014).

49



6.2.2 EPA Source Water Protection Data

The drinking water supplies for reference cities were studied in turn to analyze the water quality
and impact of wastewater effluents that may suggest the presence of NDMA. A major data source was
publicly available source water studies for municipal drinking water treatment plants (DWTPs) published
by the EPA through the EPA Source Protection Project (EPA, 2000). Data from the UCMR for
contaminants on the CCL and annual Consumer Confidence Reports (CCR) were also accessed from the
EPA database.

6.2.3 USGS Study

Several reference rivers were monitored by the U.S. Geological Survey (USGS) in a study of
anthropogenic organic compounds.Trace organics occurrence data was sourced from a study by U.S.
Geological Survey (USGS) as part of the National Water-Quality Assessment (NAWQA) Source Water-
Quality Assessments (SWQASs) Project focused on the source water quality in major rivers serving large
community water systems (Carter et al., 2010). Samples were gathered from 2002-2010. Anthropogenic
organic compounds were measured in source water from 448 community water system wells, and 21
surface water sites. Additionally, finished water samples were analyzed from 285 wells. After a
preliminary sampling event of source waters analyzed for all 295 anthropogenic compounds (Phase 1
from 2002-05), a selection of sites from Phase 1 were further monitored by source and finished water
samples analyzed for the most frequently occurring anthropogenic compounds (Phase 2 from 2002-05).
Phase 3 (2006-10) measured source-water and finished water samples for all anthropogenic compounds.
Data from Phases 1 and 3 can represent general occurrence trends and data from Phase 2 can be used to
represent recurrence patterns and compare occurrence in surface waters to occurrence in finished waters.
Figure 21 below shows the monitoring locations in the study with the three reference areas circled. The
SWQAs representing the reference rivers are listed in Table 12 below.

Table 12: USGS study locations for three reference rivers

Reference No. [SWQA study name
(see map) (Study abbreviation) River, assessment state System Size* |Sampling Phase
Potomac River Basin

1

and Delmarva Peninsula (PODL) Potamac River, Maryland Verylarge |land2
2 Upper Mississippi River Basin (UMIS) |Mississippi River, Minnesota |Very large land2
3 Willamette Basin (WILL) Clackamas River, Oregon™® Large land2
4 Delaware River Basin (DELR) Schuyllkill River, Pennsylvania |Very Large 3

*Clackamas river, OR is a sub-tributary of the Columbia River

50




.
/1 4&%%} %
L) 4 ?'1‘{ -lm
° R c”f-ﬁ ~ a&,

. A
Base modified from U.S. Geological N